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1.000 G 1.000 MHz dBm dB 1.000 GH: 3.000 GHz | 1.000 MH 1.35985 GHz | -28
3.000 GHz | 1.000 MHz | 586 76 dém -39.76 dB 3.000 GHz | 7.000 GHz 1.000 MHz | 5.98975 GHz -52.28 dm | -39.28 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.B6003 GHz -53.56 dBm -40.56 dB 7.000 GHz ©.000 GHz 1.000 MHz 7.41215 GHz -53.75 dBm 75 dB
il VITHIN e [ )il SN we

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Err

Date 1.0CT 2017 24

10o7

Date 1.OCT 2017 21:09

14

Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Swesp Ref Lavel 0,00 dBm Offset 10,70 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Linmit tf'mrk P Limit (Ihprx
INE_ABS PAES 10 ddpp—_§EURIOUS LINE ABS B
K /E_ABS_
20 dBm
=30 dBr
-0 dBm
-530 dBm
—— e i i i et s e R s R
¢
.
-8 'dBim
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency Power Abs | ALimit Range L Range U RBW Frequenc: Pawer Abs
30,000 MHz 690.000 MHz | 100.000 kHz 6EE.17091 MHz | -86.71 dBm -53,71 0B 30,000 MHz 690.000 MHz | 100.000 kHz HE8.17081 MH 2 dem
725,000 MHz | 1.000 GHz 100.000 kHz | 90580550 MHz -68.15 dBm | d8 725,000 MHz | 1.000 GHz 100.000 kHz | 886.575 -68.13 dBm |
1.000 GHz 3.000.GHz | 1.000 MHz 1.40665 GHz | -40.5% dBm .59 dB 1.000 GHz 3.000 GHz | 1.000 MHz 1. 4061 | -41,33 dBm -28
3.000 GHz | 000 GHz 1.000 MHz | 6.84427 GHz | -52.28 dBm | -39.28 4B 3.000 GHz | 7.000 GHz | 1.000 MHz | 6.85177 GHz -52.51 dBm | -39.51 dB |
7.000 GHz 9.000 GHz 1.000 MHz 7.85504 GHz -53.67 dBm -40.67 dB 7.000 GHz 2.000 GHz 1.000 MHz 7.86303 GHz -53.63 dBm -40.63 dB
{ i L[] [ i =

Highest Channel / QPSK

Highest Channel / 16QAM

[=:2]
n
Ref Level 0,00 dém Offset 10,70 dB Mode Auto Sweep Ref Lavel 000 dém Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgrvr (@1 dugrwr
Limit tfhﬁrk PARS Limit (Ihnrk
1 JPURIOUS LINE ABS PAES 10 ddRE—FLURIOUS LINE ABS
5. LINE_ABE_ PURT E_ABS_
=30 dBr
-0 dBm
-530 dBm
I o it s L et a ; AWMM“"-MW
=60 dBn =
]
87 dei -80 dBm
<80 dBa -0 dBrm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency Power Abs | ALimit Range Li Range Up RBW Frequency Pawer Abs ALimit
30,000 MHz 650.000 MHz | 100.000 kHz Dtl 79910 MHz | -54,21 dB 3U‘D_DD MHz 690.000 MHz | 100.000 kHz 1 79910 MHz | &
725,000 MHz | 1,000 GHz 100.000 kHz | B 725.000 Mz | 1.000 G 100,000 kHz | 96744505 MHz iBm |
1.000 GHz 3.000.GHz | 1.000 MHz 1.000 GHz 3.000 GHz | 1.000 MHz 1.41365 GHz | -41.86 dBm
3.000 GHz | D00 GHz 1.000 MHz | dBm | -39.73 dB 3.000 GHz | 7.000 GHz | 1.000 MHz | 6.98975 GHz -52.26 dBm |
7.000 GHz 9.000 GHz 1.000 MHz 1 dBm -40.71 dB 7.000 GHz 2.000 GHz 1.000 MHz 7.85904 GHz -53.72 dBm
‘ i ] - i
Date 1.0CT.2017 211616 Date. 1.0CT.2017 211710

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

LTE Band 12/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Date 2 0CT 2017 01:04 46

Offsat 10,70 dB Mode Auto Swesp Ref Lavel dém Offset 1070 dB Mode suto Sweep
SGL Count 100/100
(@1 Avgrwr
Limit (lhrrx
INE_ABS .10 ddPRE_$PURIOUS LINE_ABS
| spuRI [E_ABS_
-20 dBm
=30 dBr
—40 dBm
P s PP P N e A A A IS AN e e
-530 dBm [
-70 B
-8 dBm
90 dhm
Start 30.0 MHz 15005 pts Stop 9.0 GHz | ||( Start 30.0 MHz 18005 pts Stop 9.0 GHz
spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Lo Range U RBW Frequenc: Pawer Abs ALimit
30,000 MHz 650.000 MHz | 100.000 kHz _ﬂBG.BEIﬁS? MHz | -59,15 dBm -456,15 dB 30,000 MHz 690.000 MHz | 100.000 kHz _ES 0240 MHz | -59,18 dBm -45,18 dB&
725,000 MHz | 1,000 GHz 100.000 kHz | -58,39 dBm | -45,30 dB 725.000 MHz | 1.000 GHz 100,000 kHz | 882,28022 MHz -58.32 dBm | -45.32 dB
1.000 GHz 3.000.GHz | 1.000 MHz | -48.17 dBm -35.17 dB 1.000 GHz 3.000 GHz | 1.000 MHz 2.95 GHz | -48.06 dBm -35.06 dB
3.000 GHz | 7.000 GHz 1.000 MHz | £.99925 GHz | -42.79 dBm -29.78 dB 3.000 GHz | 7.000 GH: | 1.000 MHz | £.98975 GHz -42.69 dBm | -20.68 dB |
7.000 GHz 9.000 GHz 1.000 MHz 7.85454 GHz -43.49 dBm -30.4% dB 7.000 GHz 2.000 GHz 1.000 MHz 7.85704 GHz -43.43 dBm -30.43 dB
( i q [ i ] AU we

Date 2 OCT 2017 01:05:58

Highest Channel / 64QAM

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10,70 dB Mode Auto Sweep

@1 avgrvr
Limit tjhﬁrk
.10 MPE_$PURIOUS LINE ABS
SPURIOUS. LINE_ABS._
-20 dBm
-30 dB
~40 dBm
i “'--——#WWMM -
70 B
80 dB
<80 dBa
Start 30.0 MHz 19005 pts Stop 9.0 GHz
| Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit
30,000 MHz 650.000 MHz | 100.000 kHz _EB&.EW:_Z MHz | -59,12 dBm -46,12 dB
725,000 MHz | 1,000 GHz 100.000 kHz | 059,92857 MHz -58,41 dBm | -45,41 dB
3.000.GHz | 1.000 MHz 2.99425 GHz | -48.00 dBm -35.00 dB
| ] 7.000 GHz 1.000 MHz | 5.83077 GHz | -42.87 dém | -29.87 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.85954 GHz -43.71 dBm -30.71 dB
{ i L1111 —

Date. 2.0CT. 2017 01:0931

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

LTE Band 12 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Date 2.0CT 2017 003957

Date 20CT 2017 004111

Offsat 10,70 dB Mode Auto Swesp Ref Lavel dém Offset 1070 dB Mode suto Sweep
SGL Count 100/100
(@1 Avgrwr
Limit (lhrrx
INE_ABS .10 ddPRE_$PURIOUS LINE_ABS
| Spurt [E_ABS._
-20 dBm
=30 dBr
—40 dBm
—1||| =0 & g
x m
-70 B
-8 dBm
90 dhm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Lo Range U RBW Frequenc: Pawer Abs ALimit
30,000 MHz 650.000 MHz | 100.000 kHz 248.84558 MHz | -59.08 dBm -40,08 dB 30,000 MHz 690.000 MHz | 100.000 kHz .EL‘G-BUGS? MHz | -59,13 dBm -45,13 dB
725,000 MHz | 1,000 GHz 100,000 kHz | 860.02747 MHz -5a,42 dBm | -45,42 dB 725.000 MHz | 1.000 GHz 100,000 kHz | 953.70878 MHz 58,45 dBm | -45.46 dB
1.000 GHz 3.000.GHz | 1.000 MHz 2.99175 GHz | -48.12 dBm -35.12 dB 1.000 GHz 3.000 GHz | 1.000 MHz 2.94026 GHz | -48,22 dBm -35.22 dB
3.000 GHz | 7.000 GHz 1.000 MHz | 6.84777 GHz | -42.40 dBm -29.40 dB 3.000 GHz | 7.000 GH: | 1.000 MHz | 6.84177 GHz -42.47 dBm | -20.47 d8 |
7.000 GHz 9.000 GHz 1.000 MHz 7.86903 GHz -43.86 dBm -30.86 dB 7.000 GHz 2.000 GHz 1.000 MHz 7.85504 GHz -43.66 dBm -30.66 dB
[ i [ [ i T

Highest Channel / 64QAM

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10,70 dB Mode Auto Sweep

@1 Avarwr

Limit tjhﬁrk
.10 MPE_$PURIOUS LINE ABS
SPURIOUS. LINE_ABS._
-20 dBm
-30 dB
~40 dBm
iy AT A e
-50 dey . B
70 B
80 dB
<80 dBa
Start 30.0 MHz 19005 pts Stop 9.0 GHz
| Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit
30,000 MHz 650.000 MHz | 100.000 kHz _531.53921 MHz | -59,22 dBm -46,22 dB
725,000 MHz | 1,000 GHz 100.000 kHz | 063.87363 MHz -58,31 dBm | -45.31 db
3.000.GHz | 1.000 MHz 2.88475 GHz | -48.10 dBm -35.10 dB
] 1 7.000 GHz 1.000 MHz | £.99275 GHz | -42.57 dém | -29.57 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.85784 GHz -43.87 dBm -30.87 dB
{ i L1111 —

Date. 2.0CT 2017 00:44 42
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SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

LTE Band 12 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Date 2.0CT 2017 0045814

Date 2 0CT 2017 004827

Offsat 10,70 dB Mode Auto Swesp Ref Lavel dém Offset 1070 dB Mode suto Sweep
SGL Count 100/100
(@1 Avgrwr
Limit (lhrrx
INE_ABS .10 ddPRE_$PURIOUS LINE_ABS
| Spurt [E_ABS._
-20 dBm
=30 dBr
—40 dBm
-530 dBm
i WA At PR Ry VLSRR
-60 den
-
-8 dBm
90 dhm
Start 30.0 MHz 15005 pts Stop 9.0 GHz | ||( Start 30.0 MHz 18005 pts Stop 9.0 GHz
spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Lo Range U RBW Pawer Abs ALimit
30,000 MHz 650.000 MHz | 100.000 kHz _ﬂ54. 54273 MHz | -68.28 dBm -55,28 dB 30,000 MHz 690.000 MHz | 100.000 kHz 1 | -68.05 dBm 55,05 dB
725.000 MHz | 1,000 GHz 100.000 kHz | 887.50000 MHz -68.19 dBm -55,19 dB 725.000 MHz | 1,000 GHz 100.000 kHz | 911.12637 MHz -68.24 dBm | -55.24 d&
1.000 GHz 3.000.GHz | 1.000 MHz 1.35915 GHz | -43.33 dBm -30. dB 1.000 GHz 3.000 GHz | 1.000 MHz 1.41115 GHz | -44.34 dBm -31.34 dB
3.000 GHz | 7.000 GHz 1.000 MHz | 6.84177 GHz | -52.67 dBm -39.67 dB 3.000 GHz | 7.000 GH: | 1.000 MHz | 6.84777 GHz -52.80 dBm | -39.80 dB |
7.000 GHz 9.000 GHz 1.000 MHz 7.B6553 GHz -53.72 dBm -40.72 dB 7.000 GHz 2.000 GHz 1.000 MHz 7.86103 GHz -53.68 dBm -40.68 dB
[ i T [ i T =

Highest Channel / 64QAM

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10,70 dB Mode Auto Sweep

Date. 2.0CT. 2017 00:5259

@1 avgrvr
Limit tjhﬁrk
.10 MPE_$PURIOUS LINE ABS
SPURIOUS. LINE_ABS._
-20 dBm
Lonpm ey AAPANAAAAAT s At o]
2
80 4B
<80 dBa
Start 30.0 MHz 19005 pts Stop 9.0 GHz
| Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit
30,000 MHz 650.000 MHz | 100.000 kHz DEU 41679 MHz | -68.23 dBm -55,23 dB
725,000 MHz | 1,000 GHz 100.000 kHz | 88557502 MHz 68,20 dBm | -55,20 db
3.000.GHz | 1.000 MHz 1.42314 GHz | -43.51 dBm -30.51 dB
| ] 7.000 GHz 1.000 MHz | 6.99175 GHz | -52.59 dém | -39.50 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.85504 GHz -53.72 dBm -40.72 dB
{ i L1111 —
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SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

LTE Band 12 / 10MHz

Offsat 10,70 dB Mode Auto Swesp Ref Lavel dém Offset 1070 dB Mode suto Sweep
SGL Count 100/100
(@1 Avgrwr
Limit (lhrrx
INE_ABS .10 ddPRE_$PURIOUS LINE_ABS
| spuRI [E_ABS_
-20 dBm
=30 dBr
—40 dBm
-530 dBm
OOV e AR AR AP
0 der e
a2
-8 dBm
90 dhm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Lo Range U RBW Frequenc: Pawer Abs
30,000 MHz 650.000 MHz | 100.000 kHz _P‘JBL’!E_U&':"U MHz | -68.80 dBm -55,80 dB 30,000 MHz 690.000 MHz | 100.000 kHz _ﬂSE 17091 MHz |
725,000 MHz | 1,000 GHz 100.000 kHz | 052,33516 MHz -68,26 dBm | -55,25 dB 725.000 MHz | 1.000 GHz 100,000 kHz | 027.60089 MHz -68.32 dBm | ;
1.000 GHz 3.000.GHz | 1.000 MHz 1.35968 GHz | -42.75 dBm -29.75 dB 1.000 GHz 3.000 GHz | 1.000 MHz 1.40685 GHz | -42.88 dBm -29.88 dB
3.000 GHz | 7.000 GHz 1.000 MHz | 5.98875 GHz | -52.62 dBm -30.62 dB 3.000 GHz | 7.000 GH: | 1.000 MHz | 6.85177 GHz -52.45 dBm | -39.45 d8 |
7.000 GHz 9.000 GHz 1.000 MHz 7.85704 GHz -53.75 dBm -40.75 dB 7.000 GHz 2.000 GHz 1.000 MHz 7.85954 GHz -53.61 dBm -40.61 dB
L i | L )i [l AU
Date 2 OCT 2017 00:5630 Date. 20CT. 2017 00:57°43
Highest Channel / 64QAM
trum
Ref Level 0,00 dém Offset 10,70 dB Mode Auto Sweep
SGL Count 100/100
@1 avgrvr
Limit tjhﬁrk
10 dRE_SRURIOUS LINE ABS
[OUS. LINE_ABS._
-30 dB
~40 dBm
-50 dBs
Py AAAAAR L A s i
60 der —
)
80 dB
<80 dBa
Start 30.0 MHz 19005 pts Stop 9.0 GHz
| Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit
30,000 MHz 650.000 MHz | 100.000 kHz Dtl 79910 MHz | -54.97 dB
725,000 MHz | 1,000 GHz 100.000 kHz | 892 89451 MHz B -55,43 db
3.000.GHz | 1.000 MHz 1.41365 GHz | -43.49 dBm -30.49 dB
] 1 7.000 GHz 1.000 MHz | 6.98775 GHz | dBm | -30.74 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.42814 GHz -53.70 dBm -40.70 dB
{ i L1111 —
Date. 2.0CT.2017 01:01:15
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=amanas. FCC RF Test Report Report No. :FG791919B
Frequency Stability
Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0021
40 Normal Voltage 0.0085
30 Normal Voltage 0.0083
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0134
0 Normal Voltage 0.0021
-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0007
-30 Normal Voltage 0.0021
20 Maximum Voltage 0.0107
20 Normal Voltage 0.0000
20 Battery End Point 0.0004
Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.135 V. ; Maximum Voltage =4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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=amanas. FCC RF Test Report Report No. :FG791919B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 5MHz V;zzid”
Temperature Voltage
(°C) (Volt) Frequency Offset (Af) SN
(Hz)
50 Normal Voltage -1.5
40 Normal Voltage 6
30 Normal Voltage 5.9
20(Ref.) Normal Voltage 0
10 Normal Voltage 9.5
0 Normal Voltage -1.5
-10 Normal Voltage -0.2 PASS
-20 Normal Voltage -0.5
-30 Normal Voltage -1.5
20 Maximum Voltage 7.6
20 Normal Voltage 0
20 Battery End Point 0.3

IMAX(af)| = 9.5Hz

Frequency Stability Frequency (MHz) Limit Line Result
fL — IMAX(Af))| 699.038691 > 699 MHz
PASS
fu + |[MAX(Af)| 715.960710 < 716 MHz
SPORTON INTERNATIONAL INC. Page Number  : A5-B12-42 of 42
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SPORTON LAB.

FCC RF Test Report Report No. :FG791919B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 4.14 4.96 5.16 6 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 6 6.43 - - PASS
Highest CH - - - -

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

LTE Band 13/ 10MHz / QPSK

Middle Channel / 1RB

Middle Channel / Full RB

Data, 2OCT 2017 06 16,27

A
fof Lovel 20,00 dém  Offset 10, ®ef Lovel 30,00 dém
Jo ALt 30 d8 AQT - RBW 10 MHz je ALt 30 di - RBW 10 MKz
@152 view @152 view
B e
153 - 153 =
00 00
45 i 1E- L3
| \
| \
1E 1E l
i
L
1E 1E \|
CF 782 .0 Miz — Mean Pwr + 20.00 4B CF 782.0 Miiz - Mean Pwr + 20.00 3B
G y € e 0 Function Samples: 130000 G y € e O Function Samples: 130000/
Mean | Peak | Crest | 1 | 10% [ oame | ootse | Mean | Peak | crost | | 1% [ b1%e | oo |
Trace 1 | 19.91 gBm 24 10 dém 4,18 da 7 503 4B .14 0B .20 0B Trace 1 | 2047 gBm 26,22 dhm 5.7 da 2 4.32 da 4,66 48 5.39 db
L=
] PN e )j

J J W

Data, 20CT 2017 06 16,47

LTE Band 13/ 10MHz / 16QAM

Middle Channel / 1RB

Middle Channel / Full RB

Data, 20CT 2017 06 16,08

o A
Rof Level 90,00 aem  Offset 10,50 b ®ef Lovel 30.00 dem  Offset 10,60 b
b Att 30.d8 AQT 2 ms ® RBW 10 MHz b att 30d8 AQT 2 ms ® RBW 10 Mz
@152 view @152 view
= - =
a1 a1
00 o 00
\
4
1 i 1 ;
|
\ \
1E ! 1E -
| \
| \
1E 1E
‘. s s .1|
CF 782 .0 Miz - — Mean Pwr + 20.00 4B CF 782.0 Miiz - Mean Pwr + 20.00 3B
G y € e 0 Function Samples: 130000 G y ¢ e O Function Samples: 130000/
Mean | Peak | Crest | 0% | 10% [ oame | opose | Mean | Peak | Crest | 0% | 10 [ b1%e | oo |
Trace 1 | 1608 gBm 24 34 dem 5.31d8 3.07 dB .75 4B 516 0B 528 db Trace 1 | 1956 0Bm | 6,60 dhm 7,03 d8 3.10 48 5.014d8 6,00 d8 6.52 0B
— —
J [ X J J W e

Date 2OCT 217 061618

LTE Band 13/ 10MHz / 64QAM

Middle Channel / 1RB

Middle Channel / Full RB

=

Date: 20CT017 051550

fof Lovel 20,00 dém  Offset 10, vel 20,00 dem
e At 308 AGT - RBW 10 MHz 30 dn - RBW 10 Mz
(@152 view
00 . 00
%
i
1E4 1E-
I\
|
|
1E I 1E \\
|
1E 1E -
L il 5 | L A U0 § L Ly
CF 782.0 Miiz ean Pyr + 20.00 dib CF 782.0 Miiz Mean Pwr + 20.00 3B
i y ¢ e 0 Function Samples: 130000 G y ¢ e O Function Samples: 130000
Mean | Peak | Crest | 0% | 10% [ oame | 018 | Mean | Peak | crest | 0% | 10% | b1%e | oo |
Trace 1 | 17.90 gBm 24 14 dem 6.24 da 5.98 6B 542 db £.00 8B 5.23 0B Trace 1 | 18.63 gBm 26,10 dhm 7.47 d8 3.10 48 528 da 6.43 48 7.16 08
- — L —
J [ ) | [—

Date: 20CT017 051558

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4925 | 4915 - - - - - -
Middle CH - - - - 4.845 | 4925 | 9.81 9.63 - - - -
Highest CH - - - - 4.905 | 4.855 - - - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.93 - - - - - - -
Middle CH - - - - 4.93 - 9.65 - - - - -
Highest CH - - - - 4.86 - - - - - - -
SPORTON INTERNATIONAL INC. Page Number  : A6-B13-3 of 28
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SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=)

(=)

i
J

Data 2 OCT 217 042148

Rof Lovel 20,00 dem  Offset 10,50 db = RBW 100 & RafLaval 2000 dim  Offset 10,00 ob = RBW 100 ks
e At e SWT 10 us = VBW 300k Mode Autd FFT e Att e SWT 12 us @ VBW 300 kHz  Mode Autd FFT

SGL Count. 1007100 SGL Count 100/100

(@155 M (@375 Man

[CED 14,41 anm| [CED a6 anm]

20 d# 20 dB

10 - 10 #.!

- B 158

7 1 i
! b
10 d - 10
20 der [ Y 20
f W L P
= T ks = - =
—~ 7

40 di 40 di --

Jddm— G —

-0 -0

CF 779.5 MHz 1001 pis Span 10.0 MHz CF 779.5 MHz 1001 pis Span 10.0 MHz
Marker [ Marker i
Type | Ref | Tre | X-value Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 Y-valug | Function | Function Result |
(- 1 780,855 MH 14.41 dgm @ down 4,925 Wz (- 1 : I @ down 4815 MHz |

T1 1 11,57 dem nda 26,00 d8 T1 L 11,95 dbm nda 26,00 d8
i) i -11.64 dBm 0 factor Tz 1 -12,74 dam 0 factor

T2NMT 042138

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

J

Data; 20CT 017 043207

i £ a
Rof Lovel 20,00 dem  Offset 10,50 db = RBW 100 & RafLaval 2000 dim  Offset 10,00 ob = RBW 100 ks
ke At MdE SWT 1045 = VBW 300 kHz  Mode Autd FFT e Att e SWT 12 us @ VBW 300 kHz  Mode Autd FFT
S6L Count 100/100 SGL Count 100,100
(@155 M (@375 Man
[CED 19,62 dnm| [CED
. 70238000 MMz [
e 26.00 di)| o ndB
g = 1843000000 MH - T A, $.925000000 M
1 f 1614 H Q factor 158.7
10 - 10 d
r ]
J \ | \
200 | 04 |
20 e ) 20 dbin v
A0 e [ETT e P P -
40 d 40 d
50 deim—i “50 ditm—t
-1 60
CF 782.0 MHz 1001 pis Span 10.0 MHz GF 782.0 MHz 1001 pis Span 10.0 MHz
Marker Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result Type | Ret | Tre | X-value 1 Y-valug | Function | Function Result |
(- 1 14,52 dgm @ down (- 1 14,71 dgm @ down 4,995 MHz |
TL 1 -11:58 dém ndg 71 L ndg 26,00 d8
i) i .£9 dim 0 factor Tz 1 0 factor 158.7
"

i
%

Data 2OCT2NM7 043217

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

= a
Ref Level 20.00 dém  Offset 10,80 di w RBW 100 kHz RafLavel 20 00 dim  Offset 10,80 di w RBW 100 kHz
be At e SWT 19 us = VBW 300 & Mode Aut FFT o Att 0B SWT 1245 @ VBW 300 kHz  Mode Auto FFT
561 count 100/100 SGL Count 105,100
(@7 wa |
14.57 divm| mif1] 36 dpm
_— 70400000 M| [ B1900 MH:
e o 26.00 b e 26.00 i
i e Ao I\ $.905000000 MHz| i . . $.855000000 MHz
] 160.0] 7 4
| J
i — f
-0 d i . 240 d :
2100 o - . 20 d
\ A \
A it \ [PPSO VY, Wl _
= iy = A AT
40 d 40 df
50 dém—t -50 dém—t
-6 B 60
CF 704.5 MHz 1001 pts Span 10.0 MHz CF 704.5 MHz 1001 pts Span 10.0 Mz
Marker i Markar |
Type | Ref X-valiue 1 ¥-value | _Function__| Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function__| Function Result
- 784.8 MHz 14:57 dBm ndB down 4,905 MHz (- 1 7B5.B18 MHz 13.38 dBm ndB down 4855 MHz
1 782.082 MHz -11.05 dB nes 36.00 d8 L 782.062 MMz nds 26,00 d8
T2 785.956 M 72 dBm 0 factor | 1 7E.518 MHz 0 factor
i

J

Data 20CT017 043317

N7 043307

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

o tri =
Rof Lovel 30,00 GBm  Offset 10,50 06 w RBW 300 bz RafLaval 20 00 dim  Offset 10,00 db w= RBW 300 khz
o At B SWT 1260 @ VBW 1 MHz  Mode Autd FFT o Att e SWT  12.6ps w VEW 1 Mode Autd FFT
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
15.22 dnm| [CED 1563 anm)
04,6370 MMz I 14410 MHz
e ] 26.00 4B o 3 ~nu 26.00 dy
i - N I e 2.810000000 MH: i VA A e 2.630000000 MH:
7 ) lactol Y 80.0) Q lactor 811
0 dam: - It 0 dém
i : i
BT : 419 T T
{ / \
20 o f b 20 i + 8
| o \
an = & S -0 Lk =
- -40
g
&0 -0
CF 782.0 MHz 1001 pis Span 20.0 MHzZ GF 782.0 MHz 1001 pis Span 20.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 # 15.22 dam @ down 0.51 MMz (- 1 @ down 0
T1 1 -11.00 & 26.00 d8 T1 L &
i) i -10.45 dBm 0 factor 0.0 Tz 1 0 factor
) UURUNRNLY e )| URINNRNLY oo
Date 2 OCT 217 045236 Data, 20CT 217 045276

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

ct
Ref Level 20.00 dém  Offset 10,80 di w RBW 100 kHz
b At ade SWT 12 45 @ VBW 300 kH:  Mode Autd FRT
SEL Count 190/100
(@17 Max
(e
e ndB

Data; 20CT 2017 044200

Middle Channel /

CF 779.5 MHz 1001 pis Span 10.0 MHz
Marker [
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result |
(T 1 781.568 MH2 2.75 dam nd@ down 2
T1 1 777.062 MHz dém ndg
Tz i 781.988 Mz 5 dam 0 factor
-
J

5MHz / 64QAM

fof Lovel 20,00 gBm  Ofset 10,00 ob = RBW 100 ks RafLaval 2000 dim  Offset 10,00 0b = RBW 300 khz
o At nde SWT 10 us @ VBW 300 kHz  Mode Autd FFT e Att 0B SWT 1264 = VBW 1 Mode Autd FFT
S6L Count 100/1 SGL Count 100,100
(@17 Max (@375 Man
[CED 19,07 anm| [CED 1591 apm)
N 70200000 MMz - o 10410 MHz
e ndB 26.00 db| o ndB 26.00 di|
it . T 1.8 75000000 MHz| i - i Y et | TP 2050000000 MHz
; 7T 8 tacer > 160.4 : 7 ) tactar \ 10,9
0 dam— . 0 dém— ¢ ‘1\
it
J 2
4 ; X - J i
/ \ I \
20 v ! 20 i £ 4
/ | / s
Db o= = - = - e
40 di
K
50 diim—
-0 -0
CF 782.0 MHz 1001 pis Span 10.0 MHz GF 782.0 MHz 1001 pis Span 20.0 MHz
Marker [ Marker i
Type | Ref | Trc | X-valye | Y-value | Function | Function Result I Type | Ref | Tre | X-valug | Y-value | Function | Funetion Result |
(- 1 782.0 MRz 14,07 d8m @ down 4,875 Wz (- 1 FB1.041 MAL 15.91 dgm @ down z |
T1 1 779.592 MHz ~12.19 dbm nda 00 71 L T77.145 MMz ~10.4% d8m ndg
i) i 764,458 Mz 51 dBm 0 factor Tz 1 7B5. 795 M2 -10.37 dBm 0 factor
- D -
) URRUARNLY wo J
Date 2 0CT 217 044714

Data 2OCT 27 060436

Highest Channel / 5MHz / 64QAM

Ref Lovel 2000 dBm  Offset 10,00 0b = RBW 100 khz
e At idE SWT 12 45 @ VBW 300 kH:  Mode Autd FRT
Sl Count 190/100
(@7 wa
mif1] 5 dim)|
o 18
20 7 26.00 di
il ¥ B " $.875000000 MHz|
i rabor— ! 1600
0 tfm— T
BUE 2 =
20 |
J \\
3 o= ey i
40 d
50 dém—t
-0 iy
CF 704.5 MHz 1001 pts Span 10.0 MHz
Marker i
Type | Ref | Trc | X-value 1 ¥-value | _Function__| Function Result |
- 7 782,912 MHz 12.45 dam ndB down
1 i # -13.40 dBm nds
T2 1 -13.45 dém 0 factor
- —
J URRUNRNLY W
Dats 20CT2017 04.47:44

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.5 4.5 - - - - - -
Middle CH - - - - 4.49 4.47 8.97 9.01 - - - -
Highest CH - - - - 4.5 4.5 - - - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.51 - - - - - - -
Middle CH - - - - 4.49 - 8.95 - - - - -
Highest CH - - - - 4.51 - - - - - - -
SPORTON INTERNATIONAL INC. Page Number  : A6-B13-7 of 28
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SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date 2 OCT 217 042118

et trurn
fof Lovel 20,00 gBm  Ofset 10,00 ob = RBW 100 ks RafLaval 2000 dim  Offset 10,00 ob = RBW 100 ks
e At e SWT 1045 = VBW 300 kHz  Mode Autd FFT e Att e SWT 18 us = VBW 300 kiz  Mode Autd FFT
SGL Count. 1007100 SGL Count 100,100
(@155 M (@375 Man
M1[1] mif1]
e B GE504496 MHz| o c B
= —~ha r A r -
10 - . - 18 - = < —
\ ]
0t m———————— —_— T 0 dém— —t—
/
1 d - \.‘ 10 d -
! \ J
/ \ /
o / \ i
20 der 20 dbin
/ i f
o of \ /
30 = 30 der A
40 di 40 df
50 7 —] 50tk —
-0 -0
CF 779.5 MHz 1001 pis Span 10.0 MHz CF 779.5 MHz 1001 pis Span 10.0 MHz
Marker Marker |
Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(T 1 14,89 dam T 1 779,B6 MH2 I
T1 1 7.85 dm 4435504486 MHz T1 L 2 Oce Bw 4435504496 MHz
2 1 ] 7.47 dam T2 [
- D -
] | [T

Data, 20CT 217 042128

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Data, 20CT 017 043237

fof Lovel 20,00 gBm  Ofset 10,00 ob = RBW 100 ks RafLaval 2000 dim  Offset 10,00 ob = RBW 100 ks
e At e SWT 1045 = VBW 300 kHz  Mode Autd FFT e Att e SWT 12 us @ VBW 300 kHz  Mode Autd FFT
SGL Count. 1007100 SGL Count 100/100
(@155 M (@375 Man
[TEEN] [IETED) 13,08 dpm|
_ 102 66900 MMz - 1 0 MHz
e 3:10] +. 485514486 MH2| o [ Oce Bw i 66 MHz
10 . . = et ; 10 — - - LS L
] \
0 dam— B s 0 dém— —
10 d " 10 o '
\ |
20 : 20 der -
! =,
Tl ot Vot v
-0 gt £ . s 29gbny =
40 d 40 d
50 deim—i “50 ditm—t
-0 -0
CF 782.0 MHz 1001 pis Span 10.0 MHz GF 782.0 MHz 1001 pis Span 10.0 MHz
Marker Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 | Function | Function Result |
(T 1 7 1431 dBm T L 781 451 MH2 I
T1 1 5.02 dém Oce Bw 4485514486 MHz T1 L Oce Bw 4455534465 MHz
T2 i 2 9.34 dBm Tz 1
- D -
J J URRUARNLY wo

Data 2OCT N7 043227

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

g

20CT2017 043247

fof Lovel 20,00 gBm  Ofset 10,00 ob = RBW 100 ks RafLaval 2000 dim  Offset 10,00 ob = RBW 100 ks
e At e SWT 10 us @ VBW 300&Hz  Mode Autd FFT o Att 0B SWT 18 us = VBW 300 Kz Mode Autd FFT
561 count 100/100 SGL Count 105,100
(@7 wa |
mif1] mif1]
e e B e e B '
- T .l ri ¥ ,
10 s D I, i r \ Al
] T T T
0 dm——————————f—————— '.‘ 0 dém— — p—
/ \ / \
10 d + L 10 d: - s
{ \ / \
20 dér i \
e e - — = Nag
= ! izt R A
40 d 40 df
-50 diim—{ 50 ditm—{
-0 iy 60
CF 704.5 MHz 1001 pts Span 10.0 MHz CF 704.5 MHz 1001 pts Span 10.0 MHz
Marker I Marker ]
Type | Ref | Trc | X-value 1 ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
- 7 763.021 MHz 14,78 dBm (- 1 13.15 dBm
T1 U 78225235 MH2 9.41 dBm occ Bw + 455504486 MHZ 1 L 8.72 dbm occ Bw 4 45EE04456 MHZ
I3 i 74775 Miz 9,79 dém | T2 i
- — =
J | URRUNRNLY W J | URINUNNLY o

Data ZOCT2NT 043257

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

Middle Channel / 10MHz / QPSK

LTE Band 13

Raf Level 20.00 dém

Offset 10,80 di « RAW 300

Middle Channel / 10MHz / 16QAM

o ur =
RafLaval 20 00 dim  Offset 10,00 db w= RBW 300 khz
o At B SWT 1260 @ VBW 1 MHz  Mode Autd FFT e Att e SWT  12.6us @ VBW 1Mz Mode Autd FRT
SGL Count. 1007100 SGL Count 100/100
(@155 M (@375 Man
[CED 7.5 1 anm| [CED
. 02,2600 Mz ., i
e i X pccBw - 8.97.1026971 MHz L 5
1 7= = e, s 8 = 1 EmRd B =
{ 1 " 1
P i \ o / \
dm B I 0 dém + By
10 ." 1 10 / I‘.
i / \ = / \
A = -~ - N B =
-an == -0 a =
40 di 7 40 -
ik AT e
-0 -0
CF 782.0 MHz 1001 pis Span 20.0 MHzZ GF 782.0 MHz 1001 pis Span 20.0 MHz
Marker [ Marker |
Type | Ref | Tre | Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 | Function | Function Result |
(T 1 16.51 | w1 1 H ]
T1 1 Occ Bw 5.971028971 MHz T1 L Occ Bw 5.010889011 MHz
2 i T2 1
J VHRLNRNLY e ]
Date 2 0OCT 217 045206

Data 2OCT 27 045216

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

Rl el 20,00 dim  Offset 10,80 di = RAW 100 khz
fe At e SWT 12 ps @ VBW 300 kHz
S6L Count 1007100

(@17 Max

Mode Auto FFT

(e

e B

19 - ¢ R s

CF 779.5 MHz
Marker

Type | Ref | Tre |
| — i

1001 pts Span 10.0 MHz

X-value 1 ¥-valug | Function | Function Result |

T1 1

iz 1 m
J ] TILITINEY we

Data 2 OCT 217 044150

Oce Bw 4.5054

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Data 2 OCT 217 044724

fef Lovel 20,00 dem  Offset 10,50 db w= RBW 100 kHz RafLaval 20 00 dim  Offset 10,00 ob = RBW 300 &
o At e SWT 1945 @ VBW 300 kHz  Mode Autd FFT e Att 0B SWT 1264 w VBW 1M Mode Autd FFT
SGL Count. 1007100 SGL Count 100/100
@ 1Pk Max [@:iFk Max
[TEEN] [IETED) 15.01 dapmj
. . 01,9010 MHz
i M1 Oce Bur +. 485514486 MHz| e 5 8951048951 MHz|
1 Al X, PN i
10 A e | = 1o s -
[ \ i
— — — 0 dém——f————— e E— —
| \ / |
4 10
\ f \
b 20 o ,’ +
afer=d \ / AN =
e i = = -0 == . =z
40 df -
50 diim—{ "t —
&0 -0
CF 782.0 MHz 1001 pis Span 10.0 MHz GF 782.0 MHz 1001 pis Span 20.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 Y-valug | Function | Function Result |
(T 1 e 12,04 dBm T L 780901 MH2 15,01 dBm i
T1 1 z Oce Bw 4485514486 MHz T1 L 77,5245 Mz 7 2w 5.95104B951 MHz
e E A g - b L 18 2-al¢
" —_— - —
] | URRUARNLY wo )| J URINNRNLY oo

Data 2OCT 217 060475

Highest Channel / 5MHz / 64QAM

Ref Level 20.00 dém  Offset 10,80 di = RBW 100 kHz
fe ALt a0 de SWT 19 us @ VBW 300 ki
S6L count 160/100

(@7 wa

Mode Auto FFT

mif)

[ Oice B 4.5

50 dém—t

60 B

CF 704.5 MHz
Marker

Type | Ref | Trc |
- 7

1001 pts Span 10.0 MHz

¥-value | _Function Function Result |

13.32 dBm

X-valise 1
784.5 MHz
24226 M

74775 Mz

T1 T 8
Tz 1 78
i
J

Occ 8w 4.505454508 MHz

Dafe 20CT 2017 04.47.24

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

o

Ref Level 30.00 dém  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém  Offset 10.80 de

SGL Count 100/100

Mode suto Sweep

[ |

@1 AvgPwr (@1 AvgPwe -
Limit ¢heck | Limit ¢hack PAR
20 dishe oupinus ) ive ang T B4 20 dhife—$OURIQUS JINE ARG A
! |
10 dem H 10 dbm Jl
O dbr L 0 88m %
‘ |
-10 dem e !I -10 dBm — ‘ \
-20 dBm l -20 dBm '

(. JL J

Diater 2.0CT 2017 04:28°23

. i

Date: 2.0CT 2017 04:39:52

I
LA 1/
—h J 40 dBm lb\ —
A \Alj LS "\k AN L, N
‘ T -50 dBm j
<60 4B '
Start 763.0 MHz 7007 pts Stop B06.0 MHz || ['start 763.0 MHz 7007 pts Stop 806.0 MHz
| Spurious Emissions | Spurious Emissions
|__Range Low RangeUp | RBW | Fraguency. | _Powerabs |  atimit I Rangelow | Rangeup | RBW | Freaquency |__powerabs | avimit
| 763,000 MHz 775,000 MHz 6.250 kHz 77130170 MHz -60.92 dBm 763.000 MHz | 775.000 MHz | 6.250 kHz 766,35065 MHz | -61.18 dbm -26.18 dB
775.000 MHz | 75,900 MHz 100,000 kHe 775.61004 MHz | -44.63 dBm 775.000 MHz 775,900 MHz 100.000 kHz 775.53236 MHz -49,11 dBm | -36.11 dB
775,900 MHz 776.000 MHz 30.000 k 775.90814 Mz -52.60 dBm 775.900 MHz 776.000 MHz 30.000 kHz 77539466 MHz -53,91 dBm -40.91 dB
778 MHz | 788.000 MHz 100,000 kHz | 777.37263 MHz | 19.65 dim | 776.000 M 788.000 | 786,69930 MHz 19.69 dém -10.31 dB
786.000 MHz 788,100 MHz 30.000 kHz 788,09635 MHz -53.50 dBm “788.000 M 789,100 MHz | 788,09865 MHz -52.41 dBm | -39.41 dB
788.100 M4z 793.000 MHz 100.000 kHz 788.10734 MHz -49.43 dBm Z88.100 MHz 7593.000 MHz | 788,82188 MHz -41,80 dBm -29.80 dB
793,000 MHz 805.000 MHz 6250 kHz -61.02 dim 793.000 Mz BOG.000 MHz -60.09 dBm | 09 ds
=== —

LT —

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o=
Spectrum Sk 1 v
ReflLevel 30.00 dBm Offset 10.80 dB Mode Auta Sweep Ref Level 30,00 dém  Offset 10.80 d& Maode 4suto Sweep
SGL Count 100/100 L Count 100/100
@ 1 AvgPiwT 1-AvgPwr
Limit ¢heck i Limit ¢hack
20 dik OUBINL INE ABS DA 20 dhk L B s
dem 10 dBm
R ‘ 0 dam = ‘
10 dam — I l -10-dBm: —] \
-20 dBm ; -20 dBm ‘I
| ( ] k
i L=
7 R il S
40 dBm \r‘ T
-50 dam f i e
50 48, J
Start 763.0 MHz 7007 pts Stop B06.0 MHz || [ 'start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions | Spurious Emissions
|__Range Low Range Up | RBW | Frequency | powerabs | Rangelow | Rangeup | RBW | Frequency | proawerabs | ALimit
763.000 MHz | 6:250 kitz 773.03996 MHz | =61.26:dBm | 763.000 MHz | 775.000 MHz | 6.250 kHz 77445455 MHz | -51.12 dbm -26.12 dB
775.000 MHz 100,000 kHz 715.89595 MHz -40.98 dém 775.000 MHz 775.900 MHz 100.000 kHz 775,79166 MHz -48.11 dBm | -35.11 dB
MHz " 30.000 Kiixz 17599416 Mz ~45.27 dim 775.900 MHz 776.000 MHz | 30.000 kHz 77586188 MHz -52.45 dbm -39.45 ds
& MHz | 788.000 MHz 100,000 kHz | 78143558 MHz | 5.63 dfm | 776.000 M 788.000 MHz 100 kHz 78! 36 MHz 5.66 dBm
788.000 MHz 768,100 MHz 30.000 kHz 786,06293 MHz -50.54 dém 788,000 M 788,100 MHz | “30.000 kHz | 789,00445 MHz 43,16 cBm |
788.100 MHz 793.000 MH> 100.000 kHz 10734 Mz -46,59 dBm 288,100 MHz 793,000 MHz | 100,000 kHz 788, 10245 MHz -39.54 dBm |
793,000 MHz 605.000 MHz 6.250 kHiz 026 MHz | 793.000 MHz BO.000 MHz 6,250 kHz 79324026 MHz -59.85 dBm

L JL J

Date 2.0CT 2017 042326

. i

Date: 20CT 2017 04i3456

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

(Spectrum |

Ref Level 30.00 dém  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

(Spectrum )

Ref Level 30,00 d&m
SGL Count 100/100

Offset 10.80 dB Mode suto Sweep

@1 fvgPwr (@1 AvgPwr
Limit ¢heck F Limit ¢hack
20 dishe oupinus ) ive ang I 20 dbife—$RURLOUS. | INE ABS DA45ES .
|
10 déim i‘ 10 dBm JI
O dBr T B dBm ‘|
I
-10 dem — i - -10 B —
-20 dBm

-20 dBm i

[ i
. - - -40 dBm T
/W f J\'\J \,."’ \
-50 dBm “" S i T 50 dBm j‘ b, \.{“‘\\_ A
<R | S0 dBr ]
Start 763.0 MHz 7007 pts Stop B06.0 MHz || ['start 763.0 MHz 7007 pts Stop 806.0 MHz
| Spurious Emissions | Spurious Emissions
|__Range Low Range Up | RBW | Freguency | __Powerabs | ALimit I Rangelow | RangeUp | REBW | Freaquency | powerabs | ALimit
| 763.000 MHz 775.000 MHZ 6.250 kHz 774.20280 MHz -61.04 dém -26.04 0B 763.000 MHz 775.000 MHz £.250 kHz 770.76224 MHz -61.14 dbm -26.14 dB
775.000 MHz | 75,900 MHz 100,000 kHe 775.62892 MHz | -44.38 dBm -31.38 B | 775.000 MHz 775.900 MHz 100,000 kHz. 77581953 MHz -49,31 dém | -36.31 dB
Mz 775.000 M 000 kHz 77598768 MHz -52.41 d8m ~39.41 d8 775.900 Mz 776.000 MHz 30.000 kHz 77590355 MHz -54.11 dBm -41.11 dB
Mz | 780,000 M 00 kHz | 777,31269 MHz | 18.82 dém | -11.18 dB ) 788 | 78 1B dBm -11.20 dB
788.000 MHz 788,100 MHz 000 kHe 788,00105 MHz -53.64 dém -40.64 dB 788, ] 2 788,07 Hz 49 dim | -39.49 d8
788.100 M4z 793.000 MHz 000 khz 788.13182 MHz -49,5E dBm -36,58 dB 788,100 MHz 7593.000 MHz | 100,000 kHz 768,80245 MHz £ dBm 28,59 da
793,000 MHz 605.000 MHz 6.250 kHiz 29556484 MHz | ~61.30 dam ~26.30 48 793.000 MHz BO6.000 MHz 6,250 kHz 795,08740 MHz -61.02 dBm | .02 dB
— — —
B, T &8 . il LT —

Date: 2.0CT 2017 04:26:44

Date: 20CT 2017 04:38:13

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Tum

Ref Level 30.00 dém  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 d&m
SGL Count 100/100

Offset 10.80 dB Mode suto Sweep

@1 AvgPwr [@1 AvgPwr
Limit ¢heck F Limit ¢heack
20 dih# T FTEATatEl INE ARS o, 20 dg;ﬁn BRURLOUS INE _ABS
10 dem 10 dBm
e - 0 dbm
-10 dBm

/ = - Li
! ' [
: T
Start 763.0 MHz 7007 pts Stop B06.0 MHz || [ 'start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions | Spurious Emissions
| Range Low Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | REBW | Fraguency | Ppowerabs | ALimit
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|___Range Low Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | REBW | Fraguency | Ppowerabs | ALimit
I 763.000 MHz | 775.000 MHz 6.250 kHz 77049650 MHz | =61.17 dém | -26.17 di 763,000 MHz 775.000 MHz 6.250 kHz 765 15185 MHz -60.27 dbm -p5.97 dB
775.000 MHz 776,900 MHz 100000 kHz 776.89905 MHz -35.10 dBm -22.10 dB 775.000 MHz | 776.900 MHz | 100.000 kHz 775.88576 MHz | -46.25 dBm -33.25 dB
776,900 Mhz 777.000 MHz 30.000 kHz 776.99935 M -35.92 ddm -22:83 d& 776.900 MHz 777.000 MHz 30.000 kHz 776.92283 MHz -50.77 dBm | -37.77 d8
777 Miz | 787.00000Hz 100,000 K 78156042 Mz | _4.68 dim | 777.000 M 787,000 MHz | 1 MHz dBm
787.000 MHz 787,100 MHz 30,000 kHz 787,08518 MHz -50,45 dém 787.000 MHz | 787.100 MHz | 30,000 kHz | 787,00025 MHz 6,65 dBm |
787.100 M4z 793.000 MHz 100.000 kHz 787,126852 MHz -46.36 dBm 787,100 MHz 753.000 MHz | 100,000 kHz 787,10295 MHz -36.38 dBm >
793,000 MHz 605.000 MHz 6.250 kHiz B03.00549 MHz | ~61.00 dam 793.000 MHz BO6.000 MHz 6,250 kHz 793,00645 MHz -60.11 dBm | -25.11 dB
—
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SPORTON LAB.

FCC RF Test Report

Report No. :FG791919B

IC LTE Band 13 / 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB
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775.000 MHz | 776,900 MHz 100,000 kHz 205 MHz | -34.55 dBm -21.55dB | 775.000 MHz 776,900 MHz | 100.000 kHz 775,55360 MHz | -49.47 dBm -36.47 dB
776,900 MHz 777.000 MHz 30,000 k 9915 MHz -28,44 dBm -15.44 dB 776.900 Mz 777.000 MHz 30.000 kHz z -53,96 dBm | -40.96 d8
7 Mz | 787.000 MHz 100.000 kHe | 17.81 dBm | ~12.19 db 77.000 M 767.000 MHz | 1 17.79 dBm
787.000 MHz 787,100 MHz 30.000 kHz -54.01 dBm -41.01 d8 787.000 MHz | 787.100 MHz | 30,000 kHz | 787,00005 MHz 73 dBm |
787.100 MHz 793.000 MHz 100.600 kHz 788.11673 MHz -45.65 dBm -36.65 dB 787,100 MHz 733,000 MHz | 100,000 kHz 787,10235 MHz .78 dBm
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| Range Low Range Up | RBW | Fraquency | Powerabs | Rangelow | Rangeup | REBW | Fraguency | Ppowerabs | ALimit
763.000 MHz | 775.000 MHz 6.250 kHz 76208392 MHz | -60.98 dém | 763,000 MHz 775.000 MHz 6.250 kHz 77184116 MHz -61.03 dbm -26.03 dB
775.000 MHz 776,900 MHz 100,000 kHz .97 dim 775.000 MHz | 776.900 MHz | 100.000 kHz | -46.83 dBm | -33.83 dB
776,500 MHz 777.000 Mz 30.000 kHz -36.85 dam 776,900 MHz 777.000 MHz | 30.000 kHz -51.36 dBm -38.36 dB
777 MHz | 787.000 MHz 100,008 k 1 | _3.64 dBm | 777.000 M 767,000 MHz 1 3.74 dBm
787.000 MHz 787,100 MHz 30,000 kHz 767,06638 MHz -51.94 dém 787.000 MHz | 787.100 MHz | 30,000 kHz | 787,00198 MHz -37.47 dBm |
787.100 MMz 793.000 MH:z 100,000 kHz 063 MHz -47.90 dBm 287.100 MHz 793,000 MHz | 100,000 kHz 787,10295 MHz -37.20 dBm | -24.20 dB
793,000 MHz £05.000 MHz 6.250 kHz 1 MHz | -61.31 dBm 793.000 MHz B6.000 MHz 6,250 kHz 79309740 MHz -60.31 dBm -25,31 dB
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IC LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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777.000 MHz 787.000 MHz 100,000 kHz 19,64 dBm -10.36 di 777.000 M 787.000 MHz 100,000 kHz 19,50 dBm |
787.000 MHz | 787,100 MHz 30.000 kHz -53.94 dBm | -40.54 di 787.000 Mz 30,000 kHz = dim
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763,000 MHz | 775.000 MHz | 6.250 kHz | 769.35964 MHz -61.00 dBm | -26,00 dB
| 775.000 MHz | 776,900 MHz | 100.000 kHz | 776.88956 MHz -36.80 dBm -23,80 dB_
776.900 MHz | 777.000 MHz | 30.000 kHz | 776.99695 MHz -40.36 dBm -27.36 dB |
777.000 MHz | 787.000 MHz | 100.000 kHz | 781.48052 MHz | 2.76 dbm -27.24 dB |
767,000 MHz | 787.100 MHz | 30,000 kHz | 787.00275 MHz -39.78 dBm -26,78 db
787,100 MHz | 793.000 MHz | 100,000 kHz | 787.14421 MHz | -36.68 dBm | -23,68 db. |
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b v
L J1 J I e

Date: 2.0CT.2017 08:59:50

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number  : A6-B13-20 of 28
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IC LTE Band 13/ 10MHz / 16QAM
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Highest Band Edge / 1 RB
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775.000 MHz 776,900 MHz 100,000 kHe 776.69146 MHz 47 dém -23.47 dB 775.000 MHz 776.900 MHz 100,000 kHz 775.59885 MHz -40,48 dam -36.49 dB
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763,000 MHz | 775.000 MHz | 6.250 kHz | 774.61039 MHz -61,19 dBm | -26,19 dB
| 775.000 MHz | 776,900 MHz | 100.000 kHz | 776.89715 MHz -37.12 dBm -24.12 dB
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